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MELLOTT MFG. CO., INC.

IDEALER:

CUSTOMER:

DESCRIPTION.
LOG TURNER

PROJECTNO:: //. /G- (0 2

MODEL 7 TURN UP

ITEM NO.:

DOCUMENT NO.: 80-02C-U-001

SHEET NUMBER: ONE




MODEL 7 LOG TURNER
Turn-Up Version

QTY|PART NO. Title
1 {21-02c-003.asm BASE WELDMENT
1 |12-TEE-.5-BLACK par 1/2" N.P.T. CAST TEE
2 [12-5N.P.T. CLOSE NIPPLE.par 1/2" CLOSE NIPPLE
1 |20-PN-350-18.par STAUFF 1/2" NEEDLE VALVE
8 [12-6900-08-08.par 3/4" O.R. X 1/2" N.P.T. SWIVEL STRAIGHT
1 |05H-2G0-1.par CROSS ACCUMULATOR
2 |06-U-250.par FULL CIRCLE U-BOLT 2 1/2"
1 {10-02C-001.par NYON IDLER
1 121-02¢c-002.asm TAKE-UP ASSEMBLY
1 110-02C-006.par IDLER SHAFT
1 [1.0-8 JN.par 1"-8 HEX JAM NUT
1 |10-02C-032.par TAKE-UP NUT
1 |10-02C-033.par TAKE-UP WASHER
2 |{10-02C-039.par A.R. SUPPORT PLATE
2 {10-02C-040.par AR PLATE

-
-

0.5-13 Niin.par

1/2"-13 NYLON INSERT LOCK NUT

.5-13 X 2.00 SHCS.par

1/2"-13 X 2" FLAT HEAD SOCKET CAP SCREW

10-02C-042 par A.R. PLATE
.5-13 X 3.00 SHCS.par 1/2"-13 X 3" FLAT HEAD SOCKET CAP SCREW
10-02C-038.psm A.R. PLATE

02-SP-55-2.par

3 7/16" 2 PIECE SPLIT SET COLLAR

10-02C-041.par

A.R. SUPPORT PLATE

.375-16 X 1.25 Hhcs.par

3/8"-16 X 1 1/4" HEX HEAD CAP SCREW

.375_Lw.Par 3/8" LOCK WASHER
0.375_Sae.par 3/8" SAE FLAT WASHER
10-02C-017.psm MOTOR SHIELD

21-02¢-001.asm

TURN UP MAST WELDMENT

17-125100100.par

1 1/4"0D. X 1"ID. X 1" LONG VOGELSANG BUSHING

.625-11 X 3.5 HHCS.par

5/8"-11 X 3 1/2" HEX HEAD CAP SCREW

.625_Sae.Par

5/8" SAE FLAT WASHER

.625_LW.par

5/8" LOCK WASHER

02-4BPB-AN-307.par

ANSON 2-1000 SERIES 3 7/16" 4-BOLT PILLOW BLOCK

0.625-11 HN.par

5/8"-11 HEX NUT

21-02¢c-005.asm

TURN UP LUG

04-02C-RC160.par

TURN UP CHAIN ASSEMBLY (LESS LUGS)

.5-13 X 1.25 HHCS .par

1/2"-13 X 1 1/4" HEX HEAD CAP SCREW

07-02C-002.asm

1/2" HOSE ASSEMBLY

12-6400-10-10.par

STRAIGHT THREAD CONNECTOR

07-02C-003.asm

1/4" DRAIN HOSE

12-6405-04-04.par

MALE BOSS X FEMALE PIPE (STRAIGHT)

MLHS400.par

TCI hydraulic motor

0.625-11 NILN.par

5/8"-11 NYLON INSERT LOCK NUT

FF-380-A-05-A24-14T.PAR

PLANETARY GEAR BOX

.625-11 X 2.75 HHCS .par

5/8" -11 X 2 1/2" HEX HEAD CAP SCREW

18-H160R22.par H160R22 SPROCKET

R2 2.25 Bushing.par BROWNING R2 BUSHING
10-522 Par 522 PIN

100000425 1.0-14 par CAST CLEVIS

12-6901-10-08.par

7/8" O.R. X 1/2" NPT 90 ELL

0.75-10 NILN.par

3/4"-10 NYLON INSERT LOCK NUT

2.0 X 14 CMU3HHC 1.00 ROD 1-14M THD.par

REXROTH CYLINDER 2" X 14" CMU3HHC 1" ROD, 1-14M THD
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02-B12L.par SPHERICAL BEARING
.75-10 X 3.5 HHCS .par 3/4"-10 X 3 1/2" HEX HEAD CAP SCREW
10-02C-044 par VALVE BODY BRACKET
55 20-HA-579.par HYDRAFORCE VALVE BODY
56 0.3125-18 NILN.par 5/16"-18 NILN LOCK NUT
57 .3125-18 X 3.75 Hhes.par 5/16"-20 X 3 3/4" HEX HEAD CAP SCREW
58 20-RV10-26-0-N-30.par CARTRIDGE STYLE RELIEF VALVE
59 07-02C-005.asm 1/2" HYD PRESSURE HOSE X 24"
60 07-02C-004.asm 1/2" PRESSURE HOSE X 36"
61 04-02C-U-002 TURN UP LUG CHAIN ASSEMBLY
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